SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 26 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Spurious Emissions Spurious Emissions
Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz §14.80385 MHz -57.41 dem -a4.41 db 30.000 MHz 815.000 MHz 100.000 kHz 630.02874 MHz -57.43 dBm -44.43 d8
860.000 MHz 1.000 GHz 100,000 kHz 894.40550 MHz -56.55 dBm -43.55 dB 860.000 MHz 1.000 GHz 100,000 kHz 975.87413 MHz -56.48 dBm -43.48 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -45.47 dBm -32.47 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -45.34 dBm -32.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95276 GHz -41.60 dém -28.60 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90626 GHz -41.83 dBm -28.83 d8
7.000 GHz 9.000 GHz 1.000 MHz 8,00650 GHz -43,23 dem -30.23 db 7.000 GHz 9.000 GHz 1.000 MHz 7.99200 GHz -43,23 dBm -30.23 d&
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Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 621.39805 MHz -57.59 dBm -44.59 dB 30.000 MHz 815.000 MHz 100.000 kHz 800.28861 MHz -57.53 dBm -44.53 dB
860.000 MHz 1.000 GHz 100,000 kHz 970, 55944 MHz -56.71 dBm -43.71 dB 860.000 MHz 1.000 GHz 100,000 kHz 860,90909 MHz -56.57 dBm -43,57 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -44.98 dBm -31.96 db 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -44.49 dBém -31.49 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -41,88 dBm -28.88 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93976 GHz -41.68 dBm -28.68 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00775 GHz -43,10 dem -20.10 dB& 7.000 GHz 9.000 GHz 1.000 MHz 800400 GHz -43,23 dBm -30.23 d&
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SPORTON LAB.
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LTE Band 26 / 5SMHz
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RefLevel 0.00 dBm  Offset 11.20 d@ Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 augPwr (@1 avgpwr
Limit §heck PaES Limit qheck PA|
.10 AdpE_$PURIOUS LINE_ABS PABS INE_ABS PASS
| SPURIGUS_LI
20 dém
-30 dém -30 dBm
-40 dBm -40 dBm:
» | e R . T el s ametr ]
-50 dBm: -50 dBm
70 dB 70 dB
80 dB -80 dB
a0 dB 90 da
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 0.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 628.85182 MHz -57.58 dBm -44.58 db 30.000 MHz 815.000 MHz 100.000 kHz 632.77486 MHz -57.47 dBm -44.47 d8
860.000 MHz 1.000 GHz 100,000 kHz 950.13986 MHz -56.76 dBm -43.76 dB 860.000 MHz 1.000 GHz 100,000 kHz 936.85315 MHz -56.64 dBm -43.64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -44.97 dBm -31.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -46.03 dBm -33.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91176 GHz -41.81 dém -268.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.01987 GHz -41.85 dBm -28.85 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.00875 GHz -43,25 dBm -20.25 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00175 GHz -42,90 dBm -29,90 d&
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Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 81480385 MHz -57.44 dBm -44.44 dB 30.000 MHz 815.000 MHz 100.000 kHz 797.93478 MHz -57.37 dBm -44.37 d8
860.000 MHz 1.000 GHz 100,000 kHz 883 56643 MHz -56.86 dBm -43.86 dB 860.000 MHz 1.000 GHz 100,000 kHz 95181818 MHz -56.70 dBm -43.70 d8&
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -45.42 dBm -32.42 db 1.000 GHz 3.000 GHz 1.000 MHz 2.52637 GHz -46.12 dBém -33.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95626 GHz -41,73 dém -28.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -41,79 dBm -28.79 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00000 GHz -43.22 dBm -30.22 dB& 7.000 GHz 9.000 GHz 1.000 MHz 7.00475 GHz -43.19 dBm -30.19 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 26 / 10MHz
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Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz B11.66542 MHz -57.57 dem -44.57 db 30.000 MHz 815.000 MHz 100.000 kHz 782.63493 MHz -57.62 dBm -44.62 dB
860.000 MHz 1.000 GHz 100,000 kHz 950.41958 MHz -56.78 dBm -43,78 dB 860.000 MHz 1.000 GHz 100,000 kHz 994.47552 MHz -56.72 dBm -43.72 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -44.90 dBm -31.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -44.89 dBm -31.89 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92726 GHz -41.77 dém -28.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -41.51 dBm -28.51 d8
7.000 GHz 9.000 GHz 1.000 MHz 799550 GHz -43,20 dem -20.20 dB& 7.000 GHz 9.000 GHz 1.000 MHz 7.98900 GHz -43,22 dBm -30.22 d&
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Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 620.22114 MHz -57.52 dBm -44.52 dB 30.000 MHz 815.000 MHz 100.000 kHz B03.81934 MHz -57.42 dBm -44.42 dB
860.000 MHz 1.000 GHz 100,000 kHz 986.08392 MHz -56.70 dBm -43,70 dB 860.000 MHz 1.000 GHz 100,000 kHz 900.48951 MHz -56.57 dBm -43.57 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -44.29 dBm -31.29 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -44.45 dBm -31.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93576 GHz -41.77 dém -28.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91776 GHz -41.83 dBm -28.83 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.00125 GHz -43,03 dem -20.03 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.01475 GHz -43,09 dBm -30.09 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 26 / 15MHz
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Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz §10.48851 MHz -57.13 dem -44.13 db 30.000 MHz 815.000 MHz 100.000 kHz §10.88081 MHz -57.38 dBm -44.38 dB
860.000 MHz 1.000 GHz 100,000 kHz 948.74126 MHz -56.60 dBm -43.60 dB 860.000 MHz 1.000 GHz 100,000 kHz 966.50350 MHz -56.73 dBm -43.73 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -44.99 dBm -31.99 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -46.01 dBm -33.01 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93776 GHz -41.60 dém -28.60 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94976 GHz -41.86 dBm -28.86 d8
7.000 GHz 9.000 GHz 1.000 MHz 8,01350 GHz -43,19 dem -20.19 dB& 7.000 GHz 9.000 GHz 1.000 MHz 7.00125 GHz -43,26 dBm -30.26 d&
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Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz B14.41154 MHz -57.48 dBm -44.48 db 30.000 MHz 815.000 MHz 100.000 kHz B14.41164 MHz -57.43 dBm -44.43 d8
860.000 MHz 1.000 GHz 100,000 kHz 954,05504 MHz -56.75 dBm -43,75 dB 860.000 MHz 1.000 GHz 100,000 kHz 936.01399 MHz -56.60 dBm -43.60 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -44.34 dBm -31.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -45.18 dBm -32.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -41.78 dBm -28.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89976 GHz -41.62 dBm -28.62 d8
7.000 GHz 9.000 GHz 1.000 MHz 8,00000 GHz -43,23 dem -20.23 db 7.000 GHz 9.000 GHz 1.000 MHz 7.99350 GHz -43,18 dBm -30.18 d&
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 26 / 15MHz
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Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 781.45802 MHz -57.60 dem -44.60 dB 30.000 MHz 815.000 MHz 100.000 kHz §13.62604 MHz -57.56 dBm -44.56 d8
860.000 MHz 1.000 GHz 100,000 kHz 99363636 MHz -56.71 dBm -43,71 dB 860.000 MHz 1.000 GHz 100,000 kHz 993.56643 MHz -56.80 dBm -43.80 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -44.81 dBm -31.81dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -44.72 dBm -31.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.03187 GHz -41.85 dém -28.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95526 GHz -41.90 dBm -28.90 d8
7.000 GHz 9.000 GHz 1.000 MHz 800550 GHz -43.27 dBm -30.27 db 7.000 GHz 9,000 GHz 1.000 MHz 7.98850 GHz -43,16 dBm -30.16 d&
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG022521-02B
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Range Low |  Range Up | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815,000 MHz 100.000 kHz 796.36557 MHz -57.55 dBm -44.55 db 30.000 MHz 815.000 MHz 100.000 kHz §12.45002 MHz -57.41 dBm -44.41 d8
860.000 MHz 1.000 GHz 100,000 kHz 97741250 MHz -56.66 dBm -43.66 dB 860.000 MHz 1.000 GHz 100,000 kHz 990,41958 MHz -56.56 dBm -43.56 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52187 GHz -46.06 dBm -33.06 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -45.59 dBm -32.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92726 GHz -41.65 dém -268.65 db 3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -41.54 dBm -28.54 d8
7.000 GHz 9.000 GHz 1.000 MHz 7,99400 GHz -43,18 dBm -20.18 d& 7.000 GHz 9,000 GHz 1.000 MHz 7.00675 GHz -42,97 dBm -20.07 de
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860.000 MHz 1.000 GHz 100,000 kHz 90398601 MHz -56,72 dBm -43.72 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52587 GHz -45,90 dBm -32.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92976 GHz -41,69 dBm -28.69 dB
7.000 GHz 9.000 GHz 1.000 MHz 800550 GHz -43,12 deém -20.12 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A26-46 of 51




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 26 / SMHz
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Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz B806.17316 MHz -57.39 dem -44.39 db 30.000 MHz 815.000 MHz 100.000 kHz §13.62604 MHz -57.37 dBm -44.37 d8
860.000 MHz 1.000 GHz 100,000 kHz 994.82517 MHz -56.75 dBm -43,75 dB 860.000 MHz 1.000 GHz 100,000 kHz 902,44755 MHz -56.53 dBm -43.53 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.96876 GHz -45.87 dBm -32.87 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -45.35 dBm -32.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -41.72 dém -28.72 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -41.01 dBm -28.91 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.00975 GHz -43,22 deém -20.22 db 7.000 GHz 9,000 GHz 1.000 MHz 7.00675 GHz -43,27 dBm -30.27 de
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30.000 MHz 815,000 MHz 100.000 kHz B813.62694 MHz -57.47 dBm -44.47 dB
860.000 MHz 1.000 GHz 100,000 kHz 99097902 MHz -56,57 dBm -43,57 db
1.000 GHz 3.000 GHz 1.000 MHz 2.49688 GHz -46.02 dBm -33.02 db
3.000 GHz 7.000 GHz 1.000 MHz 6.95676 GHz -41,41 dém -28.41 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00225 GHz -43,17 dem -30.17 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 26 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum
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Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 807.35007 MHz -57.50 dem -44.50 dB 30.000 MHz 815.000 MHz 100.000 kHz B03.81934 MHz -57.39 dBm -44.39 d8
860.000 MHz 1.000 GHz 100,000 kHz 96188811 MHz -56.63 dBm -43.63 dB 860.000 MHz 1.000 GHz 100,000 kHz 943.28671 MHz -56.70 dBm -43.70 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -46.02 dBm -33.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96526 GHz -46.11 dBm -33.11 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.90626 GHz -41.74 dém -28.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89476 GHz -41.82 dBm -28.82 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.00525 GHz -43,22 deém -20.22 db 7.000 GHz 9,000 GHz 1.000 MHz 7.00125 GHz -43,18 dBm -30.18 d&
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Limit fthnrk P
ine SPURIOUS INE_ABS PABS
-10 defE—
5_LINE_ABS_
-30 dém
-40 dBm
. LN -
-50 dBm:
o
et
2048
80 d8
a0 db
Start 0.0 MHz 10005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 815,000 MHz 100.000 kHz 783.41954 MHz -57.55 dBm -44.55 db
860.000 MHz 1.000 GHz 100,000 kHz 88272727 MHz -56.65 dBm -43.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -45.98 dBm -32.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92976 GHz -41.81 dém -268.81 dB
7.000 GHz 9.000 GHz 1.000 MHz 800250 GHz -42,98 dBm -29.98 dB
TEL : 886-3-327-3456 Page Number 1 A26-48 of 51




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 26 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum Si ar
Ref Level 0.00 dBm  Offset 11.20 d8 Mode Auto Sweep Ref Level 0.00 dm  Offset 11.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit fheck [ Limit rﬁhnck PABS
.10 dBRE URIOUS LINE _ABS PABS _10 ddne [‘ulwl(ms INE_ABS PAES
K _ ABS_ K OUS_LINE_ABS_
20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm:
P o W R R— . . . e N PSP N N
-50 dBm: -50 dBm
70 dB -70 dB
80 db -80 dB
-50 dB -50 B
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz §13.23463 MHz -57.51 dBm -44.51 dB 30.000 MHz 815,000 MHz 100,000 kHz 804.95625 MHz -57.53 dBm -44.53 dg
£60.000 MHz 1,000 GHz 100,000 kHz 937,55245 MHz -56.86 dBm -43.86 dB 360,000 MHz 1.000 GHz 100,000 kHz 954,75524 MHz -56.64 dBm -43.64 d8
1.000 GHz 3.000 GHz 1.000 MHz 2,49488 GHz -46.26 dBm -33.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.76 dBm -32.76 d8
3.000 GHz 7.000 GHz 1.000 MHz 691276 GHz -41.87 dBm -28.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90826 GHz -41.64 dBm -28.64 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.00225 GHz -43,19 dem -20.19 dB& 7.000 GHz 9,000 GHz 1.000 MHz 800500 GHz -43,31 dBm -30.31 d&
X [ ]

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dg

Mode Auto Sweep

@1 fvgrwr
Limit fthnrk PA
Ine_$PURIOUS LINE ABS PARS
-10 defE—
S_LINE_ABS_
-30 dBm
-40 dBm
, R - \.,.__M_____,__..
-50 dBm:
o
e
2048
80 d8
a0 db
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 815,000 MHz 100.000 kHz 810.09620 MHz -57.58 dBm -44.58 dB
860.000 MHz 1.000 GHz 100,000 kHz 986,50350 MHz -56.33 dBm -43,33 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48488 GHz -46.09 dBm -33.09 db
3.000 GHz 7.000 GHz 1.000 MHz 6.96625 GHz -41,75 dBm -28.75 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00275 GHz -43,15 dem -20.15 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 26 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum Si ar
RefLevel 0.00 dBm  Offset 11.20 d@ Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 augPwr (@1 avgpwr
Limit fheck pafs Limit rﬁhnck PAES
.10 AdpE_$PURIOUS LINE_ABS PAES -10 4 §PURIOUS LINE aRS PASS
K _ ABS_ K OUS_LINE_ABS_
20 dém
-30 dém -30 dBm
-40 dBm -40 dBm:
) . R P S A » . Nt erenre]
-50 dBm: -50 dBm
[t W—'A
70 dB 70 dB
80 de -80 dB
30 dB 30 dB
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 0.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz §14.80385 MHz -57.44 dem -a4.44 db 30.000 MHz 815.000 MHz 100.000 kHz §14.80385 MHz -57.52 dBm -44.52 dB
860.000 MHz 1.000 GHz 100,000 kHz 942,16783 MHz -56.87 dBm -43.87 dB 860.000 MHz 1.000 GHz 100,000 kHz 965.52448 MHz -56.53 dBm -43.53 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.94975 GHz -46.07 dBm -33.07 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -45.07 dBm -32.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.92988 GHz -41.77 dém -28.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92426 GHz -41.75 dBm -28.75 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.00900 GHz -43.26 dBm -20.26 dB 7.000 GHz 9,000 GHz 1.000 MHz 801400 GHz -43,26 dBm -30.26 d&
X [ ]

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dg

Mode Auto Sweep

@1 fvgrwr
Limit fthnrk PA
Ine_$PURIOUS LINE ABS PARS
-10 defE—
S_LINE_ABS_
-30 dBm
-40 dBm
[ \.-MM-..—.'«-“
-50 dBm:
___JIJ
e
2048
80 d8
a0 db
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 815,000 MHz 100.000 kHz 810.88081 MHz -57.19 dBm -44.19 dB
860.000 MHz 1.000 GHz 100,000 kHz 876,15385 MHz -56.71 dBm -43.71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -45.68 dBm -32.66 db
3.000 GHz 7.000 GHz 1.000 MHz 6.90826 GHz -41,82 dBm -28.82 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98850 GHz -43,06 dem -20.06 d&

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No. : FG022521-02B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0087
40 Normal Voltage 0.0097
30 Normal Voltage 0.0198
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0087
0 Normal Voltage 0.0142
-10 Normal Voltage 0.0154 PASS
-20 Normal Voltage 0.0093
-30 Normal Voltage 0.0186
20 Maximum Voltage 0.0157
20 Normal Voltage 0.0087
20 Battery End Point 0.0048
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.74 5.10 5.71 6.00
Middle CH 3.71 5.07 5.45 6.00 PASS
Highest CH 3.74 5.07 5.71 6.03
Mode LTE Band 38/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.58 6.49 - -
Middle CH 6.61 6.46 - - PASS
Highest CH 6.61 6.52 - -
TEL : 886-3-327-3456 Page Number 1 A38-1 of 41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 38 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

=)

Ref Level 30.00 G&m

Offset 12,40 b

Spectrum

Ref Level 30.00 G&m

Offset 12,40 b

p= Art 30ds AQT 2ms & RBW 20 MHz p= Art 30ds AQT 2ms & RBW 20 MHz
00 [\ - 00 = -
\ ‘ 5 5
| N
1E- 5 1E- ; 5
b
It
1E 1E -
!
1E 1E
lcF 2.58 Ghz Mean Pwr + 20.00 dB lcF 2.58 Ghz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2165 dBm 25,60 cbm 3.74 di 2.75 db 3.74 db 3.77 db Trace 1 [ 2276 dbm 26,79 dbm 6.01 da 2.41d8 4.20 da 5.10 d8 5.68 di
[ CEREEEE I Aennannn) we

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum L‘%’ 5 im
Ref Level 30.00 dém  Offset 1240 dE Ref Level 30.00 dém  Offset 1240 dE
p= Art 30ds AQT 2ms & RBW 20 MHz p= Art 30de AQT 2ms & RBW 20 MHz
TRG:IFR 2
@153 view
i N i
E o0, E
|
1E4 - 1E4
i S S
R i R
1E- 1E- 3
1
1€ 1€
CF 2.595 GHz ean Pwir + 20.00 dB CF 2.595 GHz Mean Pyir + 20.00 dB.

‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function samples: 130000
Mean | peak | crest | 10% | 1% | 0.a% | o.01% | Mean | peak | crest | 10% | 1 | o.aee | 0.01% |
Trace 1 [ 2164 dBm 25,56 cbm 3.72 dB 2.75 db 3.65 db 3.71 db 3.77 db Trace 1 [ 2276 dbm 28,70 cbm 5.92 di 2.41d8 4.20 da 5.07 da 5.71d8
BERLEECED e EEEEEEE N

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum L‘%’ 5 im
Ref Level 30.00 dBm  Offset 12,40 db Ref Level 30.00 dBm  Offset 12,40 db
o art ande  aQrT 2ms @ RBW 20 MHz aods  AQT 2ms @ RBW 20 MHz
TRG:IFD
@155 view
= ae =
1E- : < 2E T i
b
%
1E 1E- ¥
\ |
1E | 1E
CF 2.61 GHz ean Pyir + 20,00 dB CF 2.61 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Moan | peak | crest | 10% | 1% | 0.1% | o0.01% | Maan peak | crest | 10% | 1% | ©8.19% | 0.01% |
Trace 1 [ 2169 dBm 25 65 dBm 3.76 a8 3.78 dB 3.68 dE 3.74 dB 3.74 dB Trace 1 7 dbm 2864 dbm 5.98 a8 2.52 d8 4.35 a8 5.07d8 5.50 a8
— - -
[ LTI L] SRR e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 38/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

im

=)

Ref Level 30.00 G&m

Offset 12,40 b

Spectrum

Ref Level 30.00 G&m

Offset 12,40 b

30ds AQT 2ms & RBW 20 MHz 30ds AQT 2ms & RBW 20 MHz
0.0 ¥ 0.0
i B T T
~ N %
‘I \
1E- | 5 1E- —
1E- 1E- =
1E 1E 1
lcF 2.58 Ghz Mean Pwr + 20.00 dB lcF 2.58 Ghz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2101 dBm 2673 dbm 5.72 di 2.96 d 5.54 db 5.71 db 5.74 db Trace 1 [ 2161 dém 26,70 cbm 5.89 di 3.10 d8 5.01d8 5.00 di 6.67 da
[ CEREEEE I L JU )| Aennannn) we

Middle Channel / 1RB

Middle Channel / Full RB

S| im 2 Spectrum =
Ref Level 30.00 cbm  Offset 12,40 db Ref Level 30.00 cbm  Offset 12,40 db
30ds AQT 2ms & RBW 20 MHz 30ds AQT 2ms & RBW 20 MHz
0.0 7 - 0.0 -
T -
\ X \
1E- T — 1E- —
1€ 1E4 -
¥
\, | \,
1E 1E |
CF 2.595 GHz ean Pvir + 20.00 dB CF 2.595 GHz Mean Pwr + 20.00 dB.
‘Complementary Cumulative Distribs 7 Function Samples: 130000 ‘Complementary Cumulative Distribution Function samples: 130000
Mean | peak | crest | 10% | | 0.a% | o0.01% | Mean | peak |  Grest 10% | 1% | o.aee | 0.01% |
Trace 1 [ 2120 dbm 26,70 cbm 5.50 di 2.99 di 5.33 dB 45 08 5.54 db Trace 1 [ 2172 dbm 26,67 dbm 6.95 d 3.10 d8 5.01d8 5.00 di 6.64 da
CEEEEEE ] L JU )| Aennannn) we

Highest Channel / 1RB

Highest Channel / Full RB

5 im 2 Spectr
Ref Level 30.00 dBm  Offset 12,40 db Ref Level 30.00 dBm  Offset 12,40 db
| art 30ds AQT 2 ms @ RBW 20 MHz | art 30ds AQT 2 ms @ RBW 20 MHz
. TRG:IFD
@155 view
AN S
0.0 , o T
1E- = 1E- X -
X
1E- 1E-
1€ . 1€
CF 2.61 GHz ean Pyir + 20,00 dB CF 2.61 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distrib ‘Complementary Cumulative Distribution Function Samples: 130000
Mean Peak | 10% | o | Mean | peak | crest | 10% | 1% | 0.2 | 0.01% |
Trace 1 [ 20.03 dBm 26 66 dBm 5.73a8 2.93 a8 557 dE Trace 1 [ 2165 dBm 28 68 dBm 7.03 a8 3.10d8 5.04d8 6.03 a8 6.64 a8
— - — -
L JL J ARy e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 38/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

=)

Ref Level 30.00
3

dém  Offset 1240 di
0ds  AQT 2ms @ RBW 20 MHZ

Offset 12,40 b
2ms @ RBW 20 MHZ

Ref Level 30.00 G&m
0ds AQT

0o = 0o T =

N = -

| ~ L ~
1E : \‘ 14 5 T

|
1E- 1E- e
\ \ \
1E 1E .
lcF 2.58 Ghz Mean Pwr + 20.00 dB lcF 2.58 Ghz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | | o0.1% | o0.01% | Mean | peak | crest | | 1% | o0 | 0.010% |
Trace 1 [ 2014 dBm  27.11 cbm 6.97 da 6.58 db 6.96 db Trace 1 [ 2064 dbm 26,61 cbm 7.76 di 6.43 da 7.36 d
[T L] L JU )| Aennannn) we

Middle Channel / 1RB

Middle Channel / Full RB

2
Ref Level 30.00 dBm  Offset 12,40 db Ref Level 30.00 dBm  Offset 12,40 db
aods  AQT 2ms @ RBW 20 MHz aods  AQT 2ms @ RBW 20 MHz
- = N ™ = ~
00 - 00 e -
\\‘ ™
1E- 1E-
5 \ % i
\I B A
1 | i \
1E- ; 1E- v
\, \ \,

1E 1E
CF 2.595 GHz ean Pvir + 20.00 dB CF 2.595 GHz Mean Pwr + 20.00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function samples: 130000

Mean | peak | crest | 10% | 0.1% 0.01% Mean | peak | crest | 10% | 1% | o.aee | 0.01% |

Trace i [ 20.12 dém 27,10 dém 6.98 da 3.04 da 5.62 dB 6.61 db 6.95 db Trace 1 [ 20,74 dém 20,49 dbm 7.75 da 3.01da 5.16 da 6.46 di 7.30 da
L JL J [T L] L JL J Aennannn) we
Spectrum 2 Spectr =

Ref Level 30.00 dBm  Offset 12,40 db Ref Level 30.00 dBm  Offset 12,40 db

p= Art 30ds AQT 2ms & RBW 20 MHz 30ds AQT 2ms & RBW 20 MHz

TRG:IFP

@155 view

o
E o0, s E
. = .
1E4 < 16 ®
1E 1 1E- 33
2
5 \ \

1E 1E

CF 2.61 GHz ean Pvir + 20.00 dB CF 2.61 GHz Mean Pwr + 20.00 dB.
‘Complementary Cumulative Distribution Function ‘Complementary Cumulative Distribution Function samples: 130000

| _Peak | crest | 10% | | Mean Peak crest | 10% | 1% | 0.2 | 0.01% |
27.15 dBm 7.00 dB 3.07 d8 20.70 dBm 28.B2 dBm 8.12 dB 3.10 dB 5.19 d8 6.52 dB 7.42 dB
L JU )| Wi e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.87 4.91 9.61 9.65 14.15 | 14.09 | 18.78 | 18.70
Middle CH - - - - 4.89 4.88 9.79 9.71 14.30 | 14.30 | 19.02 | 18.66
Highest CH - - - - 4.74 4.89 9.63 9.71 14.33 | 14.39 | 18.62 | 18.62
Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.90 - 9.87 - 14.45 - 18.78 -
Middle CH - - - - 4.83 - 9.83 - 14.42 - 18.66 -
Highest CH - - - - 4.82 - 9.75 - 14.27 - 18.90 -
TEL : 886-3-327-3456 Page Number 1 A38-5 of 41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 38

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.53 dBm Mi[1] 14.91 dBm
2 7062200 GHz - 7195100 GHz
N ndB 26.00 dB ndB 26.00 dB
o A g Sl 1.865000000 MHz - Aty VS B i 1.905000000 MHz
7 Q factor y 528.4) 1 Q factor 524.9
o 0 de: -
10 df -10 di -
-20 \L\ -20 /
0 o LU AYAYNITAN ) . \ ~
S v v Y e T DRIRE w o I=aaw =
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.570622 GHz 16.53 dbm ndB down 2665 MHz ML 1 2.571951 GHz 14.91 dem ndB down 3,508 MHz
TL 1 2,570092 GHz ndg 26.00 dB TL 1 2.570052 GHz -11,07 dém ndg 26.00 dB
T2 i 2,574958 GHz X q factor 528.4 T2 i 2.574858 GHz -10.66 dém q factor 524.3
L JU J - L JU J -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

2 im =
Ref Level 30.00 GBm  Offset 1240 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 16.81 dBm mi1] 14.52 dBm
2.59572900 GHZ, 2.59409100 GHZ,
2 2
2 N Xnds 26.00 dp| =@ : ndB 26.00 dp|
10 pfprame M S T +.885000000 MHz 10 . A B iy +.875000000 MHz
] Q factor 531.4} / Q factor \ 532.1)
/ \
o - 0 das T y
F i
10 df I, -0 d ¥
-20 1 -20 f
a0d 1' - - 7
RN SNV T W] v v SaViata Ve
40 dBm
-50 -50
60 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 2,596729 GHa 16.61 dém ndp down 4,885 MHz Ml 2.554091 GHz 14.52 dem ndp down 4,675 MHz
TL 1 2,592522 GHz -8.80 dBm nd8 26,00 d8 1 1 2,592602 GHz -11,54 dBim nd8 26,00 d8
T2 i 2,597408 GHz -9.11 dém q factor 5314 T2 i 2.587478 GHz 11,86 dém q factor 532.1
L Il ) L o

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 100 kHz
o Att 0de  SWT 18 ps @ YBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 16.36 dBm M1[1] 14.77 dBm
o n 2.61591200 GHz, - 2.61576200 GHZ,
ndB 26.00 dB X ndB 26.00 dB
- A\ VN B e o, 4735000000 MHz 0 P AT ATA s SIS T L1 4.885000000 MHz
N Q factor 1 552.4] 7 Q factor | 535.5
o £ ! 0 dés L
E ] )
) ¥ J 2
10 d T -10di 5
/ \ / \
20 20
R { \
™ n |
oy i -30 df = 7
3 s T S
-40 dém
50 -50
60 d -60 d
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.6175 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2615912 GHz 16.36 dbm ndB down 3,735 MHz ML 1 2.615762 GHz 14.77 dem ndB down 7,665 MHz
TL 1 2615112 GHz -9.72 dém ndg 26.00 dB T 1 2.615062 GHz -10.94 dBm ndg 26.00 dB
T2 i 2,619848 GHz -8.74 dbm q factor 552.4 T2 i 2.610848 GHz 11,20 dém q factor 535.5
L JU J L JU J -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 38
Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

(Spectum ) = m i
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 18.47 dBm mi1] 15.81 dBm
s
- L SN 26.00 ¢ - PR N 26.00
10 / R Y 9.610000000 MHz 0 o il e A LA Rl Y 9.650000000 MHz
i Q factor \ 267.8 Q factor | 266.6
o ! : 0 de: -
i 3 | \
10 d '{ 10 d - =
] | ‘ |
20 f’l | + -20 T
i I N b L
eI f -
-
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.573462 GHz 18.47 dbm ndB down TEL MHz ML 1 2.572522 GHz 15.81 dem ndB down 565 MHz
TL 1 2,570205 GHz -7.23 dém ndg 26.00 dB T 1 2.570165 GHz -11,20 dBm ndg 26.00 dB
T2 i 2579815 GHz -8.65 dbm q factor 267.8 T2 i 2.570815 GHz -9.57 dém q factor 266.6
L JU ] -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

2 im =
Ref Level 30.00 cBm  Offset 12,40 db @ RDW 300 Kz RefLevel 30.00 dbm  Offset 12.40 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 17.02 dBm Mi[1] 17.18 dem
. M 2.5961790 GHZ] - ' 2.5938010 GHZ]
N P Sonde 26.00 dB - N nds 26.00 dB
10 T T AT T Ty 9.790000000 MHZ| 0 i plinaYAd BRI 9.710000000 MHZ|
{ Q factor 265.2 ] Q factor \ 267.1
o ‘! 0 d8:
-10 - -10 df
20 ‘ -20
AN Y
-0 dim—t — <30 B — —t—
s VAL i v S
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2.596179 GHz 17.02 dom nd@ down 9,78 Wiz [ 1 2.503801 GHz 17.18 dem nd@ down 9,71 Wiz
T 1 2,590185 GHz -8.83 dBm nd8 26,00 d8 T 1 2,590125 GHz -8,43 dem nd8 26,00 d8
T2 1 2,589975 GHz -6.62 dbm q factor 265.2 T2 1 2.508835 GHz -9.20 dam q factor 267.1
L JL ] L

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

m s 2 um 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 300 kHz
o art 30de  SWT 12645 @ YBW 1 MHZ  Mode Auto FFT o Att 30dB SWT 12645 @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 17.70 dBm Mi[1] 17.22 dBm
2.6154800 GHz 2.6144610 GHz
20 . 20 .
N A oA 26.00 dB) i ndg 26.00 dB)
- P V] J [:11 9.630000000 MHz 0 / B 9.710000000 MHz
Q factor 271.6 Q factor \ 260.2
a - -
. W
-1od ] T
20 \
7 1
/ i, |
v o - [ A \
R P 2%
=0 -50
60 d -60 d
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.61548 GHz 17.70 dbm ndB down 9,63 MHz ML 1 2.614461 GHz 17.22 dem ndB down 971 Mhz
TL 1 2,610185 GHz -8.44 dBm ndg 26.00 dB T 1 2.610205 GHz -3.85 dbm ndg 26,00 dB
T2 i 2619815 GHz -8.93 dbm q factor 2716 T2 i 2.619815 GHz -8.71 dém q factor 260.2
L JU ] L JU ] -

TEL : 886-3-327-3456

Page Number 1 A38-7 of 41
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 38

Lowest Channel / 15MHz / QPSK

Lowest Channel /

15MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
e Att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.04 dBm Mi[1] 14.80 dBm
2 M1 2.5727050 GHz - " 2.5790880 GHz
_ndn, 6.00 dB) ¥ nde 26.00 dB
wd ed WL ey 14.146000000 MHZ 10 d s S N W oA W O A N L SN 14.086000000 MHZ
f Q factar \ 181.9 ; Q factar | 183.1
o 1 l 0 da: l‘
I.: 1 l{ Jo
10 df L -0 d 4
20 : 20 .
{
Wy
an ¢ . 4 R P pive
pr A A, T TV ]
40 dBm e
-s0 -s0
60 d -60 di
CF 2.5775 GHz 1001 pts Span 30.0 MHz CF 2.5775 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.572705 GHz 17.94 dbm ndB down 14136 WHz ML 2.579088 GHz 14.80 dBm ndB down 14086 WHz
TL 1 2,570397 GHz -8.15 dém ndg 26,00 dB T 1 2.570457 GHz 3,83 dBm ndg 26,00 dB
T2 i 2,564543 GHz -8.27 dém q factor 1818 T2 i 2.584543 GHz -10.36 dém q factor 183.1
L JU ] - L JU ] -

Middle Channel / 15MHz / QPSK

Middle Channel /

15MHz / 16QAM

2 im =
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.31 dBm mi1] 15.98 dBm
2 2.5998610 GHz - 2.5912840 GHz
X ndB 26.00 dB ndp 76.00 dB
_ e VA e = L Ry 14.296000000 MHe| 104 A WAV AL 14.296000000 MHz|
Q factor 181.4 ] T Q factor 181.3
o 0 d8: 7
10 df =10 di :t
-20 -20 /
-30d 0 . / L
e A = Lo ]
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 2.595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 2,593061 GHa 16.31 dém ndp down 14,296 biHz Ml i 2.581204 GHz 15.98 dém ndp down 14,296 biHz
TL 1 2,587777 GHz -10.17 dém nds 26.00 d& 1 1 2,587777 GHz -10,12 dém nd8 26.00 d8
T2 i 2602073 GHz -10.71 dém q factor 1814 T2 i 2.602073 GHz -10.11 dém q factor 181.3

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

m s 2 um 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 15.30 dBm M1[1] 15.30 dBm
o 2.6067460 GHz - . 2.6073450 GHz
ndn 26.00 dB x ndB 26.00 dB
S v , e VP A e, N B N
- 2 u¥ Bl 'Y 14.326000000 MHz 0 My N pm ™ LBy N 14.386000000 MHz
Q factor \ 182.0 ’[ Q factor | 181.2
a ] | 0 da: + 1
] 5 } \\
-1od k¢ -10di ¥ ¥
! T {
20 : ! 20 f’ \l\
a0 g g v Jl -30.d - rav
R N s AN SV NATSaW SN,
-401 dBm -40 dem
=0 -50
60 d -60 d
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2606746 GHz 15.40 dBm ndB down 14326 WHz ML 1 2.607345 GHz 15.39 dBm ndB down 14386 WHz
TL 1 2,605397 GHz -11.35 dém ndg 26.00 dB T 1 2.605277 GHz -10,76 dBm ndg 26,00 dB
T2 i 2619723 GHz -10.20 dém q factor 182.0 T2 i 2.610663 GHz 10,44 dim q factor 181.2
L JU ] L JU ] -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1 A38-8 of 41




SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel /

20MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 200 kHz
e Att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.28 dBm Mi[1] 14.53 dBm
2 2.5783620 GHz - 2.5801200 GHz
ndB 26.00 dB ndB 26.00 dB
Ay 1\ A M
ol e B A 1B.781000000 MHz ,{ il e[ VBR AL\ 1B.701000000 MHz
109 f Q factar 137.9 . W o factar 138.0
o - 0 de:
o ik
10 d F - -10 di {
-20 f | -20 T
[ / \
A i y )
JEETI N el T8 N i
MY AT
-s0 -s0
60 d -60 di
CF 2.58 GHz 1001 pts Span 40.0 MHz CF 2.58 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.578362 GHz 15.28 dbm ndB down 16.781 WHz ML 2.58012 Ghz 14.53 dBm ndB down 16.701 WHz
TL 1 2,570529 GHz -10.58 dém ndg 26,00 dB T 1 2.570889 GHz -11,37 dém ndg 26,00 dB
T2 i 2,569311 GHz -0.68 dém q factor 137.3 T2 i 2.589391 GHz 11,37 dém q factor 138.0
L JU ] - L JU ] -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

2 im =
Ref Level 30.00 cBm  Offset 12,40 db @ RBW 300 kiz Ref Level Offset 12.40 0b & RBW 300 khz
fo ALt 30de 8WT 1B.9 ps & VBW 1 MHz  Mode Auto FFT b Att BWT 1B.9 ps & VBW 1MHz Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.08 dBm mi1] 13.89 dBm
2.5898050 GHZ] 2.5899250 GHZ]
2 " 2
2 T ndB 6.00 dB) =@ Ll ndB 26.00 dp|
. N A n Y LB, 1\ 19.021000000 MHz| 104 Y LY. DL U NN 18.661000000 MHz
Iﬁ Q factor \ 136.2 f‘ = Q factor ™/ 136.8
] T 0 da: -
10 d 5 L3 104 3
3 { ]
20 i -20
] \ ]
J‘ w
A JONIT AV ] Vi ARlE SV SV LB
-50 -50
60 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2589805 GHz 16.08 dém nd@ down 19.021 MHz [ 1 2.589925 GHz 12.89 dem nd@ down 18,661 MHz
T 1 2,58545 GHz -10.20 dBm nds 26,00 d8 T 1 2,585689 GHz -11,26 dem nd8 26,00 d8
T2 1 2.604471 GHz -9.84 dbm q factor 136.2 T2 1 2.604351 GHz -11.50 dam q factor 1368.8

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

m s 2 um 2
Ref Level 30.00 GBm  Offset 1240 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 200 kHz
o art 30de SWT  16.5us @ YBW 1MHZ  Mode Auto FFT o Att 30de SWT 189 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 15.34 dBm M1[1] 15.80 dBm
o 2.6078020 GHz - " 2.6108390 GHz
f L) 26.00 dB ndB 26.00 dB
- 1) [ Ay P 18.621000000 MHz I o '375;-\/‘% - 18.621000000 MHz
I Q factor '\ 140.0 Bt 140.2
o
| i
BLE f I’
20 T
c30d T, Py
P ™ TN VWA S
-40 dBm
=0 -50
60 d -60 d
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2607802 GHz 15.34 dbm ndB down 16.621 WHz ML 1 2.610839 GHz 15.89 dem ndB down 16.621 WHz
TL 1 2600689 GHz -9.34 dBm ndg 26.00 dB T 1 2.600889 GHz -2.90 dBm ndg 26.00 dB
T2 i 2619311 GHz -11.12 dém q factor 140.0 T2 i 2.619311 GHz -10.07 dém q factor 140.2
L JU ] L JU ] -

TEL : 886-3-327-3456

FAX: 88

6-3-328-4978

Page Number

1 A38-9 of 41



wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 38
Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE BWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 14.73 dBm Mi[1] 16.01 dBm
2.57051200 GHZ, 2
2 2 L
2 ndB 6.00 dB) =@ ¥ nds
wd N st P o N B P\ o i +.895000000 MHz 104 P o A 0.870000000 MHZ|
Qlactor Y 525.1) 7 K Q factor 260.9)
] ' 0 da
i +
10 df 5 10 db i
\ ]
-20 \ -20
A | ~ Ao g
EASALAw T S v 7 v T
-s0 -s0
60 d -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.570512 GHz 14.73 dbm ndB down 7,695 MHz ML 1 2.575599 GHz 16.01 dem ndB down 967 MHz
TL 1 2,570022 GHz -10.67 dém ndg 26.00 dB TL 1 2.570025 GHz -10.34 dBm ndg 26.00 dB
T2 i 2,574918 GHz -11.07 dém q factor 525.1 T2 i 2.579895 GHz 10,29 dém q factor 260.9
L JU ] - L JU ] -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

2 im =
Ref Level 30.00 GBm  Offset 1240 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.33 dBm Mi[1] 15.40 dBm
2 ! 2.59406100 GHZ, - 2.5993760 Gz
T ndB 6.00 dB) ndB 26.00 dB
wd A I, Al B A, 4.825000000 MHz 10 d o R PV N PNV . 9.830000000 MHZ|
f Q factar 537.6 ! Q factar \ 264.4
] - 0 da . |
f - 1
104 -10 di /J -
\
-20 -20 t
/ \
N k, . - -~ e P .
T s T <30 dRs ¥ 7
-40 dBm
-s0 -s0
60 d -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 2,594061 GHa 14.33 dém ndp down 4,625 MHz Ml 2.559376 GHz 15.49 dom ndp down 9,63 MHz
TL 1 2,592572 GHz -11,74 dBim nds 26.00 d8 1 1 2,590005 GHz -10,23 dem nds 26,00 d&
T2 i 2,597398 GHz -12.11 dém q factor 537.6 T2 i 2.580835 GHz -10.75 dém q factor 264.4
L JU ] - L JU ] -

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

m 2 im 2
Ref Level 30.00 cBm  Offset 12,40 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.40 o & RBW 300 khz
ke Att 0 dB SWT 16 ps @ VBW 300 kHz  Mode Auto FFT ke Att a0 dB BWT 126 ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 13.99 dBm mi1] 15.44 dBm
. 2.61848900 GHz - . 2.6159590 GHZ]
i 26.00 dB ¥ nds 26.00 dB
10 SR WY Y +.815000000 MHz 0 MR el P, L TN 9.750000000 MHZ|
7 - 6 fdlctar 543.8) Q factor A 268.3]
o "l 0 d8:
1 }
10 d -10 df - -
[ \
20 - A -20 f‘ )
s "
=30 d f ~ <30.d =
W W v ST S e LS e Y
40 dBmv -40 dBm:
50 -50
-60 df -60 di
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.618489 GHz 13.99 dém nd@ down 4,815 MHz [ 1 2.615958 GHz 15.44 dem nd@ down 9,75 Wiz
T 1 2.615092 GHz -12.27 dam nds 26,00 d8 T 1 2.510065 GHz -10.17 darm nds 26,00 d8
T2 1 2619908 GHz -12.21 dBm q factor 543.8 T2 1 2.619815 GHz -10.55 dBm q factor 268.3
L JU ] L JU e

TEL : 886-3-327-3456 Page Number 1 A38-10 of 41
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 38

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

m = m i
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 200 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.37 dBm mi1] 13.57 dBm
2.5766010 GHz 2.5749650 GHz
2 2
2 T ndB 6.00 dB) =@ T ndB 26.00 dB
f ASNTATATAY N s BN A 14.446000000 MHz P iy s Al B A 1B.781000000 MHz
1od qQtfactar 178.4 0 [ v Whactan 137.1
o 0 de: \
10 d - 10 d ’{l l‘
20 { -20 .
{ \
P ad i\ a \
0, e - - 5 .‘ Y
R v v e, v W e e
40 dBm
-s0 -s0
-60 d -60 di
CF 2.5775 GHz 1001 pts Span 30.0 MHz CF 2.58 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.576601 GHz 14.37 dBm ndB down 14446 WHz ML 1 2.574865 GHz 13.57 dBm ndB down 16.781 WHz
TL 1 2,570277 GHz -11,58 dém ndg 26,00 dB T 1 2.570849 GHz -14.43 dBm ndg 26,00 dB
T2 i 2,564723 GHz -11.80 dém q factor 178.4 T2 i 2.589431 GHz -12.71 dém q factor 137.1
L JU ] - L JU ] -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

2 im =
Ref Level 30.00 cBm  Offset 12,40 db @ RDW 300 Kz RefLevel 30.00 dbm  Offset 12.40 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 14.16 dBm Mi[1] 13.50 dBm
. 2.6008740 GHZ] - _ 2.5957190 GHZ]
nds 26.00 dB I nds 26.00 dB
S o B~ 14.416000000 MHz| _{ A i) By 18.661000000 MHz|
10 T % factar \ 180.4 = ™ v @ W™y 139.1
] . 0 da: -
] 1 ]
10 df — i -10 df -
20 -20 \
L : |
i I A " I
E e = W, L T g L
v ~ AP,
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 2.595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result
ML T 2.600874 GHz 14.16 dom nd@ down 14416 MHz [ 1 2.505718 GHz 13.50 dem nd@ down 18,661 MHz
T 1 2,587657 GHz -11,82 dbm nd8 26,00 d8 T 1 2,585689 GHz -12,71 dem nd8 26,00 d8
T2 1 2.602073 GHz -12.45 dbm q factor 180.4 T2 1 2.604351 GHz -12.66 dm q factor 136.1

Highest Channel / 15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

m 5 um L
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 200 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30de SWT 189 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 14.43 dBm Mi[1] 13.16 dBm
o 2.6195190 GHz - 2.6106790 GHz
ndB 26.00 dB ndB 26.00 dB
4 A0 WAt W S B A 14.266000000 MHz P _— ad Ko Ws’* o el 16901000000 MHz
1 ] - Qfactor ¥ 183.2 9 [ iy Q Habip™ \ 138.1
o | 0 des f
‘ !
T 1
10 d ; -10di I
[ \
20 20
T 1
/ I \
; -30 8 Ty — 1
P s ot Y A v o
kel s i AL, pioni ) b,
-40 dem
50 -50
60 d -60 d
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.613519 GHz 14,43 dBm ndB down 14266 WHz ML 1 2.610679 GHz 13.16 dBm ndB down 16501 WHz
TL 1 2,605397 GHz -11.34 dBm ndg 26.00 dB T 1 2.60045 GHz -12,85 dBm ndg 26.00 dB
T2 i 2619663 GHz -11.80 dém q factor 183.2 T2 i 2.619351 GHz 12,63 dém q factor 138.1
L JU ] L JU ] -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.46 4.46 9.05 9.09 13.46 | 13.40 | 17.94 | 17.90
Middle CH - - - - 4.46 4.47 9.05 8.99 13.43 | 1343 | 17.78 | 17.94
Highest CH - - - - 448 4.48 8.97 9.05 13.37 | 13.43 | 17.82 | 17.82
Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 448 - 8.97 - 13.40 - 17.86 -
Middle CH - - - - 4.50 - 9.03 - 13.40 - 17.82 -
Highest CH - - - - 452 - 8.97 - 13.43 - 17.78 -
TEL : 886-3-327-3456 Page Number 1 A38-12 of 41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 38

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.34 dBm Mi[1] 14.75 dBm
20 ay 2.57201000 GHz| - i 2.57088200 GHZ,
¥ e OSRBM z +.455544456 MHZ occ Bw +.455544456 MHZ
R o N T R A T L a1 eV (Y LE:
wd wva , = el 0 N
o L 0 de:
10 d \ -10 di
T f
/
-20 -20 7 k
30, B o A / AN
N e v u ey e .
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.57201 GHz 16.34 dbm ML 1 2.570802 GHz 14.75 dem
TL 1 2,5702822 GHz 10.94 dBm Occ Bw 4.455544456 MHz TL 1 2.5702722 GHz 9,49 dbm Occ Bw 4.455544456 MHz
T2 i 25747378 GHz 12.19 dém T2 i 2.5747278 GHz .37 dém

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz /

16QAM

2 im =
Ref Level 30.00 cBm  Offset 12,40 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.40 oB & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0 e BWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 16.77 dBm Mi[1] 16.03 dBm
. 2.59401100 GHz - 2.59629900 GHz
c By . +.455544456 MHZ . +.465534466 MHZ
Y T [ardeen, Aty a
wd i 10d 7 o5
o L 0 da / |
/ \ \
It / 1 & / \
10 -10
\ f
-20 f -20
| \ f
/ [
. =
N AR -
-50 -50
60 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.594011 GHz 16.77 dém [ 1 2.506298 GHz 16.03 dem
T 1 2,5927822 GHz 10.53 dBm 0cc Bw 4455544456 MHZ T 1 2,5927822 GHz 9,13 dBm 0cc Bw 4465534466 MHZ
T2 1 2,5072378 GHz 10.684 dbm T2 1 2.5072478 GHz 10.00 dam

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

=)

um

=)

.00 dBm  Offset 12,40 db = RBW 100 khz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 100 kHz
0de  SWT 18 ps @ YBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 17.02 dBm M1[1] 15.08 dBm
o ™ 1782000 GHz - 1623100 GHz
NP Fo° 1.475524476 MHz v Oce By 24476 MHZ
A TS T k| WA L P L T AT
o AN o 10 di A P, VaVTAY.S Waas's :
/
o i 0ds \
/ \ i |
-1od * -10di
[ \ 3
20 20 x
/ \ ‘
30 d — I -30 di
P Vo LY RNV P —
40 dem -40 dém
50 -50
60 d -60 d
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.6175 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.61782 GHz 17.02 dbm ML 1 2.616231 GHz 15.08 dem
TL 1 2,6152622 GHz 10.43 dBm Occ Bw 4.475524476 MHz T 1 2.6152722 GHz 3.7 dbm Occ Bw 4.475524476 MHz
T2 i 26197374 GHz 10.20 dBm T2 i 2.6187478 GHz 10.48 dém
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

m = m =
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
e Att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 18.22 dBm Mi[1] 16.67 dBm
= v b ) 150949051 b = Focen ) 150909091 i
P, w 9.050949051 MHZ - Yo By 9.090909091 MHz
T4 R T et e A W
10 df 10 o
/ !
o 0 da 1 T
i i \
10 d -10 di -
] ] \.
-20 f -20
7 ]
g AT \ -
sagidmdrd N .
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2572802 GHz 18.22 dbm ML 1 2.576098 GHz 16.67 dem
TL 1 2,5704645 GHz 11,31 d8m Occ Bw 9050949051 MHz T 1 2.5704448 GHz 10.75 dBm Occ Bw 9.090909091 MHz
T2 i 25785156 GHz 11.41 dém T2 i 2.5705385 GHz 11.08 dém
L JU ] L JU ] -
i im i
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
e Att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.45 dBm Mi[1] 17.57 dBm
2 2.5912440 GHz - 2.5921630 GHz
i W o 9.050949051 MHz - A Occhw ; 8991008991 MHz
T N e N AR ]
10 df 10 o
/ / \
o T T
10 df T t
-20 .
WSS R
-s0 -s0
60 d -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 2,59124% GHz 17.45 dém Ml i 2.552163 GHz 17.57 dém
TL 1 2,5905045 GHz 11,42 dBm occ Bw 9.050949051 MHz 1 1 2,5904845 GHz 2,62 dém occ Bw 8.991008991 MHz
T2 i 25995554 GHz 11.42 dém T2 i 2.5504755 GHz 9.74 dém
L JU ] L JU ] -
m s 2 um 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 18.30 dBm M1[1] 16.92 dBm
o M1 2.6177170 GHz - W 2.6183970 GHz
~ 5.971028971 MHz Occ By X, B 9.050949051 MHz
T a A ey
10 df 3 10 d .
/ { |
o 0 dés f T
! [ 4
-1od -10di 1 1
] ] ¥
20 /" 20 T
a0 d — 7 - — v
A y — -
40 dBm
=0 -50
60 d -60 d
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2617717 GHz 18.30 dBm ML 1 2.618397 GHz 16.92 dem
TL 1 26105644 GHz 10.95 dBm Occ Bw 8.971028971 MHz T 1 2.6104645 GHz 10.67 dBm Occ Bw 9050949051 MHz
T2 i 26195355 GHz 11.15 dém T2 i 2.6195185 GHz 10.82 dém
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 38

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

m 2 m L
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
o att 0GB SWT  12.6ps @ VBW  1MHz  Mode Auto FFT e att A0 BWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.77 dBm Mi[1] 14.83 dBm
2 2.5717760 GHz - . 2.5754920 GHz
Ix. Occ By " 13.456543457 MHZ occ Bw . 13.396603397 MHz
STANTLLY v A A 2 T1 A . 2
o I, I Y ut - ] Vi . )
\ / 1
o - 0 de: - |
7 L ] *
10 d - 10 d
-20 -20 I
T
| /
e o - P T
e A N
-s0 -s0
60 d -60 di
CF 2.5775 GHz 1001 pts Span 30.0 MHz CF 2.5775 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function Function Result | Type | Ref | Tre | X-value I ¥-value Function | Function Result |
ML T 2571776 GHz 16.77 dbm ML 2.575492 GHz 14.83 dBm
TL 1 2,5707567 GHz 10.71 dBm Occ Bw 13.456543457 MHz T 1 2.5708467 GHz 3,93 dbm Occ Bw 13.396603397 MHz
T2 i 25642133 GHz 10.03 dém T2 i 2.5842433 GHz 9.76 dém
L JU ] L JU ] -
L im il
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.33 dBm Mi[1] 14.73 dBm
2 " 2.5974880 GHz - 2.5923030 GHz
B L pccBw . 13.4265 73427 MHz occ Bw . 13.4265 73427 MHz
AN A A2 A Tt Poan AT
10 df £ 10 o ¥
/ \ / |
o 0 de: - *
[ {
10 d - -10 df 1
i
/ /
-20 t -20
30 df / - A
Al S R VT e e A ST
-40 dBm
-s0 -s0
60 d -60 di
CF 2.595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 2,597488 GHa 16.33 dém Ml i 2.552303 GHz 14.73 dém
TL 1 2,5883167 GHz 11,01 dém occ Bw 13.426573427 MHZ 1 1 2,5883167 GHz 2.07 dBm occ Bw 13.426573427 MHZ
T2 i 2 6017433 GHz 10.09 dém T2 i 2.6017433 GHz 9,89 dém
L JU ] L JU ] -
m s 2 um 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30dB  SWT 126 s @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 15.76 dBm Mi[1] 16.56 dBm
o . 2.6147180 GHz - 2.6178050 GHz
B - yOce By 13.366603367 MHz Oce By . 13.426573427 MHz
N VYN TR P S W WA I e et A P
o g L 104 ;"\ s A\ e " d
a : 0 das - -
{ { |
10 d : -10d
/ | !
20 L 20
[ \
a0 d - — -30 di
AR AS - S Py oy ]
-40 dom -40 dam .
50 -50
60 d -60 d
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2614718 GHz 15.78 dbm ML 1 2.617605 GHz 16.58 dem
TL 1 26057867 GHz 10.14 dBm Occ Bw 13.366633367 MHz T 1 2.6057867 GHz 10.62 dBm Occ Bw 13.426573427 MHz
T2 i 26191533 GHz .87 dém T2 i 2.6192133 GHz 10.77 dém
L JU ] L JU ] -
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somoncas. FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

m = m =
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 200 kHz
o att 0GB SWT  16.9ps @ VBW  1MHz  Mode Auto FFT e att A0 BWT 169 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.86 dBm Mi[1] 14.44 dBm
2 2.5797200 GHz - 2.5724880 GHz
B occ Bw 17.942057942 MHz occ Bw ) 17.902097902 MHz
TV e || P ™ ; Ay o
104 \ A ha ™ 10 d O dng
] { ‘
] I\ 0 da !
\ 10 d {I \
-20
/
PR
-40 dBm
50 -s0
60 d -60 di
CF 2.58 GHz 1001 pts Span 40.0 MHz CF 2.58 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.57972 GHz 15.96 dbm ML 1 2.572488 GHz 14.44 dBm
TL 1 2,571049 GHz 11.00 dBm Occ Bw 17.942057942 MHz T 1 2,571049 GHz 9,65 dbm Occ Bw 17.902097902 MHz
T2 i 2,568991 GHz 10.33 dém T2 i 2.588851 GHz 9.74 dém
L JU ] L JU ] -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

il im il
Ref Level 30.00 cBm  Offset 12,40 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.40 o & RBW 300 khz
o att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 15.59 dBm Mi[1] 14.71 dem
. 25965900 GHz - i 25955590 GHz
c B 17.782217782 MHz o T oce Bw 17.942057942 MMz
T e e M P 2 . T2
wd ol [ Ao I! 10 d -#'\ﬁ =
o '/{ |\ 0 d8:
|
10 d L - -10 di ‘I
| /
20 \ -20 ;
/
-an o - : -
A T " R A D yr, v e el
40 dBmv
-50 -50
60 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.596598 GHz 15.59 dém [ 2505558 GHz 14.71 dem
T 1 2,5861289 GHz 9.01 d8m 0cc Bw 17.782217782 MHZ T 1 2,585969 GHz 10,59 dem 0cc Bw 17.942057942 MHZ
T2 1 2.6039111 GHz .93 dbm T2 1 2.6039111 GHz .72 dbm

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

m s 2 um 2
Ref Level 30.00 GBm  Offset 1240 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 200 kHz
o art 30de  SWT  16.5ps @ YBW 1 MHZ  Mode Auto FFT o Att 30de SWT 189 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 16.08 dBm Mi[1] 13.14 dBm
o 2.6090010 GHz - 2.6047250 GHz
Oce By 17.822177822 MHz Oce By 17.822177822 MHz
w0d R, ALY o i 10 2 : b e ol aon g LT2
\ | \
o t 0 dés
/ l . k
10 d 10d
/ \ / |
20 J 20
/ { A\
[ AT = - .
A v RN T T e Ao et
50 -50
60 d -60 d
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2609001 GHz 16.08 dbm ML 1 2.604725 GHz 13.14 dBm
TL 1 2,6010839 GHz 10.16 dBm Occ Bw 17.822177822 MHz T 1 2.6010889 GHz 9,34 dBm Occ Bw 17.822177822 MHz
T2 i 26189111 GHz .10 dém T2 i 2.61809111 GHz 7.89 dém
L JU ] L JU ] -
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wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 38
Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

m = m =
Ref Level 30.00 GBm  Offset 1240 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 14.76 dBm Mi[1] 16.50 dBm
2 ” 2.57225000 GHZ, - s 2.5775770 GHz
7 occ Bw +.475524476 MHz 8971028971 MHz
Apend ™ A | s 0
10 df = o e P 10 of 7
| [ \
o - 0 de: -
/ ] \
\
10 - | 10 d { \
-20 -20 /
" N - Pore o o) B R .
Y v e ¢
40 dBm
50 -s0
60 d 60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.57225 GHz 14.76 dbm ML 1 2.577577 GHz 16.50 dem
TL 1 2,5702722 GHz 9.14 dBm Occ Bw 4.475524476 MHz T 1 2.5705445 GHz 9,13 dbm Occ Bw 8.971028971 MHz
T2 i 25747478 GHz 9.56 dem T2 i 2.5795155 GHz 8.63 dém
L JU ] L JU ] -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

2 im =
Ref Level 30.00 GBm  Offset 1240 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
M1[1] 15.07 dBmy| 15.47 dBm)|
2 2.59477000 GHZ, - 2.5967180 GHz
occ Bw +.495504496 MHz . 9.030969031 MHz
LA, S | s
- T ANP.E LAY fa 10 o
i | / |
o ‘ 0ds £
/
10 d F -10 df
-20 \ -20
N ¥ L -3nd ek R B ; o
-40 dBm:
50 -50
-60 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 2,69477 GHZ 15.07 dém Ml i 2.5896718 GHz 15.47 dem
TL 1 2,5927423 GHz 9,17 dBm 0cc Bw 4495504496 MHz 1 1 2,5905245 GHz 2,60 dBm 0cc Bw 9.030969031 MHz
T2 i 25972378 GHz 8.71 dém T2 i 2.5895554 GHz 9.77 dém

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

m s 2 um 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 300 kHz
o art 0de  SWT 16 us @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 14.30 dBm M1[1] 14.73 dBm
o 2.61755000 GHz, - 2.6193820 GHz
Oce By 1.5154B4515 MHz Oce By 5.971028971 MHz
T s N . 12 YALYRAA P N TN
10 d )) il A o bt i 10 di = .
|
o i T 0 dés
J \ /
10 d -10d L
I
20 20 [[
pa o g o 7 = = =
S M o R T S SRV AT I~ T
-40 dBm -40 dem
=0 -50
&0 o &0 o
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 261755 GHz 14,40 dBm ML 1 2.613302 GHz 14.73 dBm
TL 1 2,6152423 GHz .48 dBm Occ Bw 4.515484515 MHz T 1 2,6105445 GHz 7.95 dBm Occ Bw 8.971028971 MHz
T2 i 26197577 GHz 9.34 dém T2 i 2.6195185 GHz 9.21 dém
L JU ] L JU ] -
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